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Occupied channel bandwidth

Test Result
TestMode | Antenna |  Freq(MHz) [ﬁnﬁ?] FLIMHz] | FHMHz] | LimifMHz] | Verdict
Ant0 5180 17.822 5171.0490 5188.8711 -
Antl 5180 17.742 5171.1289 5188.8711 -
Ant2 5180 17.622 5171.2088 5188.8312 -
Ant3 5180 17.463 5171.2488 5188.7113 -—-
Ant0 5220 17.942 5210.9291 5228.8711 -—-
Antl 5220 17.782 5211.0490 5228.8312 -—-
Ant2 5220 17.582 5211.1688 5228.7512 -—-
Ant3 5220 17.542 5211.1688 5228.7113 -
Ant0 5240 17.742 5231.1688 5248.9111 -
Antl 5240 17.662 5231.2088 5248.8711 -—-
Ant2 5240 17.502 5231.2887 5248.7912 -—-
Ant3 5240 17.463 5231.2887 5248.7512 -
11A-CDD
Ant0 5745 17.822 5736.0490 5753.8711 -
Antl 5745 17.702 5736.1688 5753.8711 -
Ant2 5745 17.502 5736.2488 5753.7512 -
Ant3 5745 17.423 5736.2488 5753.6713 -
Ant0 5785 17.822 5776.0090 5793.8312 -
Antl 5785 17.702 5776.1289 5793.8312 -
Ant2 5785 17.542 5776.1688 5793.7113 -
Ant3 5785 17.423 5776.2088 5793.6314 -
Ant0 5825 17.782 5816.0490 5833.8312 -
Antl 5825 17.622 5816.1289 5833.7512 -
Ant2 5825 17.542 5816.2088 5833.7512 -
Ant3 5825 17.502 5816.2088 5833.7113 -
Ant0 5180 19.261 5170.3696 5189.6304 -
Antl 5180 19.301 5170.3297 5189.6304 -
Ant2 5180 19.301 5170.3297 5189.6304 -
Ant3 5180 19.301 5170.2897 5189.5904 -—-
Ant0 5220 19.421 5210.2498 5229.6703 -—-
Antl 5220 19.341 5210.2897 5229.6304 -
Ant2 5220 19.301 5210.2897 5229.5904 -
Ant3 5220 19.301 5210.2897 5229.5904 -
11AX20MIMO Ant0 5240 19.301 5230.3696 5249.6703 -
Antl 5240 19.261 5230.3696 5249.6304 -
Ant2 5240 19.341 5230.3297 5249.6703 -
Ant3 5240 19.261 5230.3297 5249.5904 -
Ant0 5745 19.301 5735.3297 5754.6304 -
Antl 5745 19.261 5735.3297 5754.5904 -
Ant2 5745 19.381 5735.2897 5754.6703 -
Ant3 5745 19.261 5735.3297 5754.5904 -
Ant0 5785 19.381 5775.2498 5794.6304 -
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Antl 5785 19.301 5775.2897 5794.5904 -—-
Ant2 5785 19.301 5775.2897 5794.5904 -—-
Ant3 5785 19.261 5775.3297 5794.5904 -—-
Ant0 5825 19.301 5815.2897 5834.5904 -—-
Antl 5825 19.261 5815.3297 5834.5904 -—-
Ant2 5825 19.301 5815.3297 5834.6304 -—-
Ant3 5825 19.261 5815.3297 5834.5904
Ant0 5190 37.882 5171.0589 5208.9411
Antl 5190 38.042 5170.9790 5209.0210
Ant2 5190 37.882 5171.0589 5208.9411
Ant3 5190 37.882 5171.0589 5208.9411
Ant0 5230 38.042 5210.9790 5249.0210
Antl 5230 38.042 5210.9790 5249.0210
Ant2 5230 38.042 5210.9790 5249.0210
Ant3 5230 38.042 5210.9790 5249.0210
11AX40MIMO
Ant0 5755 37.882 5735.9790 5773.8611 -
Antl 5755 37.962 5735.9790 5773.9411 -
Ant2 5755 37.962 5735.9790 5773.9411 -
Ant3 5755 37.962 5735.9790 5773.9411
Ant0 5795 37.882 5775.9790 5813.8611
Antl 5795 37.962 5775.9790 5813.9411
Ant2 5795 38.042 5775.8991 5813.9411
Ant3 5795 38.042 5775.8991 5813.9411
Ant0 5210 77.842 5171.1588 5249.0010 -
Antl 5210 77.522 5171.3187 5248.8412 -
Ant2 5210 77.842 5171.1588 5249.0010 -
Ant3 5210 77.842 5171.1588 5249.0010 -
11AX80MIMO
Ant0 5775 77.522 5736.1588 5813.6813
Antl 5775 77.682 5736.1588 5813.8412
Ant2 5775 77.522 5736.1588 5813.6813
Ant3 5775 77.522 5736.1588 5813.6813 -
Sporton International Inc. (Kunshan) Page Number - A2-40 of 131

TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

Test Graphs

11A-CDD_Ant0_5180

Spectrum

(®)

Ref Level 30,00 dém

Offset 16.25 dB & RBW 500 kHz

o Att 25dB SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
M1[1] 10.48 dBm
5.1782820 GHz
20 dB| » Oce Bw 17.822177822 MHz
10dBm [T X = LS T Er s
] I
0 dem 7 k,“
-10 dBm “J"J, '\1\“4

-20 dBm: T 7
b A el L
i
-40 dBm:
-50 dBm
-60 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 5.178282 GHz 10.48 dBm
T1 1 5.171049 GHz -0.78 dém 0CC Bw 17.822177822 MHz
T2 1 5.1888711 GHz -0.07 dém
— e ——
L JL ) AN e
Date:

11A-CDD_Ant1_5180

Spectrum

(®)

| Att

Ref Level 30,00 dém
25 dB

Offset 16.21 dB & RBW 500 kHz

SWT 1ms @ VBW 2 MHz Mode Sweep

@153 View

20 dB

M1[1]

Ocec Bw
M1

10.24 dBm
5.1787210 GHz
17.742257742 MHz|

10 dém:

0 dem

L 1
TR T e P e e e

-10 dBm

-20 dBm:

I

TR

-40 dBm

-50 dBm

-50 dBm

CF 5.18 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | ¥-value | Function |

Function Result |

Type | Ref | Tre |
M1 1
T1 1
T2 1

10.24 dBm
-0.50 deém
-0.68 dBm

5.178721 GHz
5.1711289 GHz
5.1888711 GHz

0CC Bw

Date:

17.742257742 MHz

S —
) W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-41 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5180

Spectrum

&

= ALt 25 de SWT

Ref Level 30,00 dém  Offset 1640 dB & RBW 500 kHz
1ms & VBW

2 MHz _Mode Sweep

@153 View

20 dB

M1[1] 10.68 dBm

5.1861140 GHz

10 dBém

Occ u‘?"l 17.622377622 MHz

A 4
PO ety

T

0 dBm:

-10 dBm: /

-20 dBm

Tifiynp

-40 dBm:

Sonine I P

-50 dBm

-60 dBm:

CF 5.18 GHz

1001 pts Span 40.0 MHz

Marker
X-value |

Y-value | Function | Function Result |

Type | Ref | Trc |

ML 1 5.186114 GHz
5.1712088 GHz
5.18688312 GHz

T1 1
T2 1

10.68 dBm
0.65 dém
0.27 dém

oce Bw 17.622377622 MHz

—
) ARREREED e

11A-CDD_Ant3_5180

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB  SWT

Offset 16.35 dB & RBW 500 kHz
1ms & VBW

2 MHz _Mode Sweep

@153 View

20 dB

M1[1] 11.80 dBm

5.1775220 GHz

Occ Bw 17.462537463 MHz

0 dBm: -‘I

10 dBm [t

v b T

B i
10 dém 7

-20 dBm
/

-30 dBm

[
40 dem

“‘h«r‘wmm.wﬁw[ﬂl

-50 dBm

-60 dBm:

CF 5.18 GHz

1001 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value |

Y-value | Function | Function Result |

M1 1
T1 1
T2 1

5.177522 GHz
5.1712488 GHz
5.1887113 GHz

11.80 dém
0.22 dBém
0.20 dBm

0CC Bw 17.462537463 MHz

S —
) W e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-42 of 131



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11A-CDD_Ant0_5220

Spectrum

&

Ref Level 30,00 dém Offset 16.29 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Gee B
" sl

SUNPVPRRIS It XY

10 dBém

12.88 dBm
5.2239960 GHz
17.942057942 MHz

4

0 dBm:

-10 dBm:

bl

| aoBtods

mU‘MNWMU.LM

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.22 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |

ML 1 5.223996 GHz
5.2109291 GHz
5.2288711 GHz

12.88 dBm
0.52 dém
1.28 dém

T1 1 oce Bw

T2 1

17.942057942 MHz

13:34:47

11A-CDD_Antl_5220

Spectrum

(%)

Ref Level 30,00 dém Offset 1631 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

M1 Occ Bw

10 dém adniineitioni Yo, | ettt snd b onyrss

13.15 dBm
5.2187210 GHz
17.782217782 MHz

0 dBm:

-10 dBm:

ik

ol
Rl

-40 dBm:

-50 dBm

-60 dBm:

CF 5.22 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

13.15 dém
1.70 dBém
1.21 dem

5.218721 GHz
5.211049 GHz
5.2288312 GHz

0CC Bw

17.782217782 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-43 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5220

&

0 dBm:

Spectrum
Ref Level 30,00 dém Offset 1646 dB & RBW 500 kHz
= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep
@153 View
M1[1] 14.55 dBm
5.2174430 GHz
20 dB r"I: Occ Bw 17.582417582 MHz
10 dem ; T T e R M v Ry _

M]‘LI.I L gy
I

-40 dBm-
-50 dBm
-60 dBm:
CF 5.22 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.217443 GHz 14.55 dBm
T1 1 5.2111688 GHz 2.34 dém Occ Bw 17.582417582 MHz
T2 1 5.2287512 GHz 3.14 dém
- —_—
L 1 J [ CEEERRE ]
Date: 14.AFR. 13:36:46
11A-CDD_Ant3_5220
Spectrum A
Ref Level 30,00 dém  Offset 1640 dB & RBW 500 kHz
lo At 25 dB SWT 1ms @ VBW 2 MHz _Mode Sweep
@153 View
M1[1] 14.11 dBm
5.2249950 GHz,
2048 Ocdw 17.542457542 MHZ
10 dBm _ St mraigtlite st Ay, | oot il A b, —
0 dBm -
» B
i Y
-10 dBm- \\
Lkl \
20 dBm——bit N‘HI.. L ! i J]
AT Pl P,
-40 dBm-
-50 dBm
-60 dBm:
CF 5.22 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.224995 GHz 14.11 dBm
T1 1 5.2111688 GHz 3.07 deém Occ Bw 17.542457542 MHz
T2 1 5.2287113 GHz 3.39 dém
~r —_—
L JL J ARRRRRED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-44 of 131



s=amranas. FCC RF Test Report : FR332121B

Report No.

11A-CDD_Ant0_5240

Spectrum

Ref Level 30,00 dém Offset 16.28 dB & RBW 500 kHz
|= Att 25 dB  SWT 1ms & VBW 2 MHz
@153 View

&

Mode Sweep

M1[1] 11.30 dBm
5.2439560 GHz,

20 dB 17.742257742 MHz

QoeBw

10 dBém

0 dBm:

-10 dBm:

-20 dBm

Latluraa

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

Marker

X-value

Y-value |

Function |

Function Result |

T1
T2

Type | Ref | Trc |
ML 1

1
1

5.243956 GHz
5.23116B8 GHz
5.2489111 GHz

11.30 dém
0.08 dém
0.66 dBm

Oce Bw

17.742257742 MHz

11A-CDD_Antl_5240

(%)

Spectrum

Ref Level 30,00 dém Offset 16.32 dB & RBW 500 kHz
|= Att 25 dB  SWT 1ms & VBW 2 MHz
@153 View

Mode Sweep

M1[1] 11.55 dBm
5.2417180 GHz,

20 dB 17.662337662 MHz

Occ Bw

10 dBém

0 dBm:
7

-10 dBm -
/ 3
-20 dem JJJ Y

it

-40 dBm:

\ﬂl‘g!hu el g o
U R T

-50 dBm

-60 dBm:

CF 5.24 GHz
Marker

Type | Ref | Trc |

M1 1

T1 1

T2 1

1001 pts Span 40.0 MHz

Y-value | Function | Function Result |
11.55 dBm
0.19 d8m

2.01 dBm

X-value |
5.241718 GHz
5.2312088 GHz
5.2488711 GHz

0CC Bw 17.662337662 MHz

Sporton International Inc. (Kunshan) : A2-45 of 131
TEL : +86-512-57900158

FCC ID : PJZ2428GN

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5240

Spectrum e
Ref Level 30,00 dém Offset 1663 dB & RBW 500 kHz
lo At 25 dB SWT 1ms @ VBW 2 MHz Mode Sweep
(@153 View
M1[1] 12.70 dBm
5.2374830 GHz,
2048 M1 Occ Bw 17.502497502 MHZ
v
10 dém - I B
! ‘.
0 dBm 7 v
o
-10 dBm + \‘\1
-20 dem j}. \\
T i
RR P I TV F T
-40 dBm-
-50 dBm
-60 dBm:
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.237483 GHz 12.70 dBm
T1 1 5.2312887 GHz 1.31 dBm Occ Bw 17.502497502 MHz
T2 1 5.2487912 GHz 2.47 dém
- e ——
L 1 J [ CEEEERE ]
Dats: 14.APR. 13:40:49

11A-CDD_Ant3_5240

Spectrum

(%)

= ALt 25 dB

Ref Level 30,00 dém Offset 1661 dB & RBW 500 kHz
SWT 1ms & VBW

2 MHz _Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Oce Byl
¥
UYL NN Y IV A

Ml v,

13.20 dBm
5.2461940 GHz
17.462537463 MHz

0 dBm:

-10 dBm:

-20 dBm

e ot

-40 dBm:

il
Ll
h

-50 dBm

-60 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value | Function |

Function Result |

M1 1
T1 1
T2 1

5.246194 GHz
£.2312887 GHz
5.2487512 GHz

13.20 dém
2.25 dBm
1.82 dem

0CC Bw

17.462537463 MHz

13:41:48

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-46 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant0_5745

Spectrum

&

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1525 dB & RBW 500 kHz

SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

20 dB

M1[1]

Occ Bw

5.44 dBm)
5.7428020 GHz
17.822177822 MHz

10 dBém

Lot T

P STEIPEERS N

0 dBm:

-10 dBm:

-20 dBm

-30 dBm

MMWMMJI»JJJ\W

A "
-40 dBm:

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.44 dém
-6.14 dBm
-6.15 dém

5.742802 GHz
5.736049 GHz
5.7538711 GHz

Oce Bw

17.822177822 MHz

13:43:46

11A-CDD_Antl_5745

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1521 dB & RBW 500 kHz

SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

5.75 dBm)
5.7495550 GHz
17.702297702 MHz

10 dBém

0 dBm:

ermtsntbtef i,

T L e Y |

-10 dBm:

-20 dBm

-30 dBm

o ok -MM»-MH‘J)

ah it Mol fre A

Mg
-40 dBm-

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

5.75 dBm
-6.21 dém
-4.20 dBm

5.749555 GHz
5.7361688 GHz
5.7538711 GHz

0CC Bw

17.702297702 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-47 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5745

Spectrum

&

Ref Level 30,00 dém Offset 15.27 dB & RBW G500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

10 dBém

6.75 dBm)
5.7418430 GHz
17.502497502 MHz

e Ll LI N NUTPEY

M1
Air ‘LXIM.M«J“‘

0 dBm: J‘y’z

-10 dBm:

-20 dBm )Jr

-30 dBm:
TS Iy T

I Mg A o,

40 dBm:

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |

ML 1 5.741B43 GHz
5.7362488 GHz
5.7537512 GHz

6.75 dém
-4.20 dBm
-4.09 dém

T1 1 oce Bw

T2 1

17.502497502 MHz

13:46:20

11A-CDD_Ant3_5745

Spectrum

(%)

Ref Level 30,00 dém Offset 15.24 dB & RBW G500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

10 dém 1l

6.82 dBm)
5.7507140 GHz
17.422577423 MHz

0 dBm:

RSN AT mrwmwmﬂ%wmw-ﬂ»m ».»wI i, |

-10 dBm:

-20 dBm

-30 dBm:
www,«mm
-40 dem!

Lohabitlanehed
i

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

6.82 dBm
-4.82 dém
-3.90 dBm

M1 1
T1 1
T2 1

5.750714 GHz
5.7362488 GHz
5.7536713 GHz

0CC Bw

17.422577423 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-48 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant0_5785

Spectrum

&

Ref Level 30,00 dém Offset 15.57 dB & RBW G500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw
M1

7.83 dBm)
5.7871980 GHz
17.822177822 MHz

10 dBém

PR P . U

0 dBm:

-10 dBm: +

-20 dBm #

=30 dBm
[ o A .J‘Jbﬂ}

hisasthsaf g onie b

-40 dBm:

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |

ML 1 5.787198 GHz
5.776009 GHz
5.7938312 GHz

7.83 dém
-2.66 dBm
-3.22 dém

T1 1
T2 1

Oce Bw

13:51:06

17.822177822 MHz

11A-CDD_Antl_5785

Spectrum

(%)

Ref Level 30,00 dém Offset 1551 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB Occ Bw

7.63 dBm)
5.7834820 GHz
17.702297702 MHz

10 dBém

PRI U, S PSS WP

0 dBm: f]’

-10 dBm: rrr‘y

-20 dBm t
-30 dBm H\
e LIS PNV
-40 dBm-
-50 dBm
-60 dBm:
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.783482 GHz 7.63 dém
T1 1 5.7761289 GHz -1.53 dBm Occ Bw 17.702297702 MHz
T2 1 5.7938312 GHz -2.87 dém
- —_—
L J J A

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number © A2-49 of 131



s=amranas. FCC RF Test Report Report No. : FR332121B

11A-CDD_Ant2_5785

Spectrum e

Ref Level 30,00 dém Offset 1563 dB & RBW 500 kHz
lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View

M1[1] 9.14 dBm
5.7806040 GHz,

20 dB Occ Bw 17.542457542 MHz

)
b mwwuww bt b
0 dBm i L

10 dBém

-10 dBm: 7 0

20 dem 4
f 5

-30 dBm pi

L e
-40) dBm

gt Al i, o

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.780604 GHz 9.14 dém
T1 1 5.7761688 GHz -2.16 dBm Occ Bw 17.542457542 MHz
T2 1 7937113 GHz -1.81 dém

1 J QnRi e

o

11A-CDD_Ant3_5785

Spectrum A

Ref Level 30,00 dém Offset 1558 dB & RBW 500 kHz
lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View

M1[1] 9.58 dBm
5.7812440 GHz,

20 dB Occ Bw 17.422577423 MHz

10 dBém

)MM' iy, | Ry e - ]

0 de ¥ -
" 4 N
L

-10 dem: —
¥
/ 3

-20 dBm

-30 dBm

7
'WN'MM‘\»M " diyl,

T
-40 dBm:

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.781244 GHz .58 dém
T1 1 5.7762088 GHz -1.89 dBm Occ Bw 17.422577423 MHz
T2 1 5.7936314 GHz -1.31 dém

v S —
J REREEEE ]

Sporton International Inc. (Kunshan) Page Number : A2-50 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11A-CDD_Ant0_5825

Spectrum

&

= ALt 25 dB

SWT

Ref Level 30,00 dém Offset 1559 dB & RBW 500 kHz
1ms & VBW

2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw

5.99 dBm),
5.8228820 GHz
17.782217782 MHz

paisismymuonie

—— S

sl

N

0 dBm:

-10 dBm:

-20 dBm

-30 dBm
i, Maso o,
-40 dBm

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value

Y-value

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.822882 GHz
5.816049 GHz
5.8338312 GHz

5.99 dém
-4.22 dBm
-5.07 dém

Oce Bw

17.782217782 MHz

11A-CDD_Antl_5825

Spectrum

(%)

= ALt 25 dB

SWT

Ref Level 30,00 dém Offset 15.57 dB & RBW G500 kHz
1ms & VBW

2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw

5.57 dBm)
5.8218430 GHz
17.622377622 MHz

0 dBm:

| srtmsbarian bn

s

g i

-10 dBm:

-20 dBm

-30 dBm
)

40 dem

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value

Y-value

Function |

Function Result |

M1 1
T1 1
T2 1

5.821843 GHz
£.8161289 GHz
5.8337512 GHz

5.57 dBm
-5.09 dém
-4.72 dBm

0CC Bw

17.622377622 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-51 of 131



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11A-CDD_Ant2_5825

Spectrum

&

Ref Level 30,00 dém Offset 1573 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

10 dBém

6.89 dBm)
5.8211640 GHz
17.542457542 MHz

[ et WMM R L T

0 dBm )

-10 dBm: ,f

-20 dBm

-30 dBm

il

ool sl

-40 dBm:

-50 dBm

-60 dBm:

CF 5.825 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result

Type | Ref | Trc |

ML 1 .89 dBm
-3.20 dBm
-3.37 dBm

5.821164 GHz
5.8162088 GHz
5.8337512 GHz

T1 1
T2 1

Oce Bw

17.542457542 MHz

13:58:53

11A-CDD_Ant3_5825

Spectrum

(%)

Ref Level 30,00 dém Offset 1571 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB Occ Bw

10 dBém

7.68 dBm)

5.8255190 GH
17.502497502 MH,

Z
z

0dBm e

Pastia i WWV\rMMM

-10 dBm: .

-20 dBm

-30 dBm

SEWRRTY

-40 dBm:

-50 dBm

-60 dBm:

CF 5.825 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result

7.68 dBm
-2.65 dém
-2.75 dBm

M1 1
T1 1
T2 1

5.825519 GHz
£.8162088 GHz
5.8337113 GHz

0CC Bw

17.502497502 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-52 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant0_5180

Spectrum

&

Ref Level 30,00 dém  Offset 16.25 dB & RBW 500 kHz

lo At 25d8  SWT Lms @ VBW 2 MHz  Mode Sweep
(@153 View
Mi[1] 10.59 dBm
5.1817980 GHz,
20 dbi Oce Bw 19.260739261 MHz
10 dBm o & %
T AR R I R
0 dBm ff
-10 dBm ',I“
20 dBm

WA ity e

"
'”M"'»WWIL---\WLM,M

-40 dBm:

-50 dBm

-60 dBm:

CF 5.18 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

10.59 dém
3.81 dém
2.36 dBm

5.181798 GHz
5.1703696 GHz
5.1896304 GHz

Oce Bw

19.260739261 MHz

11AX20MIMO_Ant1_5180

Spectrum

(%)

= ALt 25 d

Ref Level 30,00 dém Offset 16.21 dB & RBW 500 kHz

B SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw
M1

10.92 dBm
5.1743660 GHz
19.300699301 MHz

10 dBém

0 dBm:

T?Mu e i A R P PR TAA AL AR

-10 dBm:

-20 dBm

-30 dBm

Y T

R ST SR

Al
-40 dBm-

-50 dBm

-60 dBm:

CF 5.18 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

10.92 dBm
4.28 dBm
2.63 dBm

5.174366 GHz
£.1703297 GHz
5.1896304 GHz

0CC Bw

19.300699301 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-53 of 131



s=amranas. FCC RF Test Report Report No. : FR332121B

11AX20MIMO_Ant2_5180

Spectrum e

Ref Level 30,00 dém  Offset 1640 dB & RBW 500 kHz
lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View

M1[1] 11.94 dBm
5.1750450 GHz,

20 dB M1 Occ Bw 19.300699301 MHz

10dém TR ‘wmw».." T Mwmwbwlm‘ﬁ

-10 dBm: ’/}llll \\1

-20 dBm
[J’

=30 dBm i i
it st s,

-40 dBm:

-50 dBm

-60 dBm:

CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.175045 GHz 11.94 dBm
T1 1 5.1703267 GHz 4.53 dém Occ Bw 15.300699301 MHz
T2 1 5.1896304 GHz 2.67 dém

1 J [ EEEEER ]

11AX20MIMO_Ant3_5180

Spectrum A

Ref Level 30,00 dém Offset 16.35 dB & RBW 500 kHz
lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View

M1[1] 11.03 dBm
5.1872330 GHz,
2048 OccBw 19.300699301 MHZ

M1
10 dém A Tt
T AR A A A A, N,L.%

o dem J
{ |

-10 dBm:
/

-20 dBm
J

-30 dBm
. WMWV T
-40 dBm-

-50 dBm

-60 dBm:

CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.187233 GHz 11.03 dBm
T1 1 5.1702897 GHz 3.15 dém Occ Bw 19.300699301 MHz
T2 1 5.1895904 GHz 4.01 dem

v S —
J [ | EEREREC ]

Sporton International Inc. (Kunshan) Page Number 1 A2-54 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant0_5220

Spectrum

&

Ref Level 30,00 dém Offset 16.29 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

M1
Occ Bw ¥

.v, mew Rttty | bl l«mw{m‘lww}.r

10 dBém

16.70 dBm
5.2272730 GHz
19.420579421 MHz

0 dBm:

-10 UBm_,.LWM-M-“y

2

e g

-207dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.22 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |

ML 1 5.227273 GHz
5.2102498 GHz
5.2296703 GHz

16.70 dBm
B8.57 dBm
7.52 dBm

T1 1
T2 1

Oce Bw

19.420579421 MHz

11AX20MIMO_Ant1_5220

Spectrum

(%)

Ref Level 30,00 dém Offset 1631 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

M1
20 dBy . \ " 'CC Bw
oo b,

16.88 dBm
5.2236360 GHz
19.340659341 MHz

P, -
10 dBm: y}
0 dBm

-10 dBm i

it

-30 dBm

fupbas Nh.“m..hmiw

-40 dBm:

-50 dBm

-60 dBm:

CF 5.22 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

16.88 dBm
8.41 dBm
8.56 dBm

5.223636 GHz
£.2102897 GHz
5.2206304 GHz

0CC Bw

19.340659341 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-55 of 131



saronis. FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant2_5220
Spectrum e
Ref Level 30,00 dém Offset 1646 dB & RBW 500 kHz
lo Att 25 dB SWT 1ms @ VBW 2 MHz _Mode Sweep
@153 View
M1[1] 16.55 dBm
5.2276720 GHz,
20 dbl o o~ - .
ccBw Y 19.300699301 MHZ
T YM-WMM"MMNMMM‘L A oL A 2
10 dam f ¥
0 dBm r 1‘1
-10 dBm- IV‘J l\ut
i ’ W
LI“MW lﬂ. Lo "
‘ Liiita
-30 dBm
-40 dBm-
-50 dBm
-60 dBm:
CF 5.22 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.227672 GHz 16.55 dBm
T1 1 5.2102897 GHz 8.81 dém Occ Bw 15.300699301 MHz
T2 1 5.2295904 GHz 9.50 dBm
- —_—
L 1 J AR e
Date: 14.AFR. 17:40
11AX20MIMO_Ant3_5220
Spectrum A
Ref Level 30,00 dém  Offset 1640 dB & RBW 500 kHz
lo Att 25 dB SWT 1ms @ VBW 2 MHz _Mode Sweep
@153 View
M1[1] 16.98 dBm
" 5.2156440 GHz,
20 dBi — o . .
cc By 19.300699301 MHZ
Ty T e N T
10 dBém ’J,
0 dBm 7
{
-10 dBm-
||)\41wa rk,fl |
-30 dBm
-40 dBm-
-50 dBm
-60 dBm:
CF 5.22 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.215644 GHz 16.98 dBm
T1 1 5.2102897 GHz 10.26 dBm Occ Bw 19.300699301 MHz
T2 1 5.2295904 GHz 11.12 dém
- —_—
L J J [TOEREE e
18:35
Sporton International Inc. (Kunshan) Page Number : A2-56 of 131

TEL : +86-512-57900158
FCC ID : PJZ2428GN



s=amranas. FCC RF Test Report Report No. : FR332121B

11AX20MIMO_Ant0_5240

Spectrum e

Ref Level 30,00 dém Offset 16.28 dB & RBW 500 kHz
lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View

M1[1] 16.35 dBm
5.2451950 GHz,

UW 19.300699301 MHz
T ot EET T LR R w’“”’i%

20 dB

10 dBém

0 dBm: i

i
-10 dBm- fr'rf’
s MVUMWW WMM‘P it lig Loy

il
T Rl

T
=

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.245195 GHz 16.35 dBm
T1 1 5.2303696 GHz 8.98 dém Occ Bw 15.300699301 MHz
T2 1 5.2496703 GHz 9.26 dém

1 J [ EEEEER ]

14:20:45

11AX20MIMO_Ant1_5240

Spectrum A

Ref Level 30,00 dém Offset 16.32 dB & RBW 500 kHz

lo Att 25 dB_ SWT 1ms @ VBW 2 MHz Mode Sweep
@153 View
M1[1] 16.86 dBm
J— M1 5.2436760 GHz|
C Bw 19.260739261 MHz

10 dBém

T ymawmwwww%m W«‘«mmﬂﬂwww “"‘l“v‘,

0 dBm:

/ §

Ly lnentth” i
MH thn-l'Wb'hw L"""‘MJI},I (P
BB
-30 dBm
-40 dBm-
-50 dém
-60 dBm:
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.243676 GHz 16.86 dBm
T1 1 5.2303696 GHz 9.29 dBm Occ Bw 19.260739261 MHz
T2 1 5.2496304 GHz 8.77 dem
— e ——
L JL J Qi wa

14:21:45

Sporton International Inc. (Kunshan) Page Number : A2-57 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant2_5240

Spectrum

(=)

= ALt 25 dB

SWT

Ref Level 30,00 dém Offset 1663 dB & RBW 500 kHz
1ms & VBW

2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Al
Ié&k ’L"r’b«\)

g e A g

17.29 dBm
5.2324880 GHz
19.340659341 MHz

0 dBm:

-10 dBm:

%M itk

LT

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.24 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.232488 GHz
5.2303297 GHz
5.2496703 GHz

17.29 dém
9.74 dém
7.29 dém

Oce Bw

19.340659341 MHz

11AX20MIMO_Ant3_5240

Spectrum

(=)

Ref Level 30,00 dém Offset 1661 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

M1
Tyl LR . g2

17.40 dBm
5.2438760 GHz
19.260739261 MHz

10 dam / -
0 dBm: \\

/

-10 dBm L
7

btk

s

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.24 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

17.40 dBm
10.64 dBém
9.98 dBm

5.243876 GHz
5.2303297 GHz
5.2405904 GHz

0CC Bw

19.260739261 MHz

Date: 14.A

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-58 of 131



saronis. FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant0_5745

Spectrum

&

Ref Level 30,00 dém Offset 1525 dB & RBW 500 kHz
= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]
20 dB

Occ Bw
M1
10 dBém ¥

8.65 dBm)
5.7511140 GHz
19.300699301 MHz

o T U RS BT

0 dBm:

-10 dBm: f

-20 dem #

-30 dBm
T

40 dBm—

et oo

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | _Function |
ML 1 5.751114 GHz 8.65 dBm
T1 1 5.7353297 GHz 0.33 dBm Occ Bw
T2 1 . 7546304 GHz 0.88 dém

o

19.300699301 MHz

11AX20MIMO_Antl1_5745

Spectrum

(%)

Ref Level 30,00 dém Offset 1521 dB & RBW 500 kHz
= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]
20 dB

Occ Bw

8.58 dBm)
5.7468380 GHz
19.260739261 MHz

10 dém s
T PRSI LRI ;\LMW s
0dBm 1

-10 dBm: i
/

-20 dBm

-30 dBm

b chriy Pt Yot ket
-40 dBm-

ke b s s

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1 5.746838 GHz 8.58 dBm
T1 1 5.7353297 GHz 0.97 dBém 0CC Bw
T2 1 5.7545904 GHz 1.06 dem

19.260739261 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-59 of 131



saronis. FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant2_5745

Spectrum

&

Ref Level 30,00 dém Offset 15.27 dB & RBW G500 kHz
lo Att 25 dB  SWT 1ms @ VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw

9.22 dBm)
5.7537910 GHz
19.380619381 MHz

PPTRINIT SN FFCINSSPI M [T TN

0 dBm:

-10 dBm:

-20 dBm

=30 dBm ,V
P ——

k'w.ww.m  RAL TP TN

Jf-tarinat
-40 dBm-

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker

Function |

Function Result |

Type | Ref | Trc | X-value | Y-value |
ML 1 5.753791 GHz 9.22 dBm
T1 1 5.7352B97 GHz 1.59 dBm
T2 1 5.7546703 GHz 1.10 deém

Oce Bw

19.380619381 MHz

14:27:42

11AX20MIMO_Ant3_5745

Spectrum

(%)

Ref Level 30,00 dém Offset 15.24 dB & RBW G500 kHz
lo Att 25 dB  SWT 1ms @ VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw
1

9.48 dBm)
5.7492360 GHz
19.260739261 MHz

T PRTTTe ERT M SR

0 dBm: JJ"

-10 dBm: 7

-20 dBm ¥

-30 dem
sty et e
40 dem

Wbt bt itk

-50 dBm

-60 dBm:

CF 5.745 GHz 1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value |

Function |

Function Result |

M1 1 5.749236 GHz 9.48 dBm
T1 1 5.7353297 GHz 1.64 d8m
T2 1 5.7545904 GHz 3.67 dBm

0CC Bw

19.260739261 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-60 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant0_5785

Spectrum

&

Ref Level 30,00 dém Offset 15.57 dB & RBW G500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

9.60 dBm)
5.7913940 GHz
19.380619381 MHz

10dBm . W’M BINEITTNTY NPIFRISTN T u«wuiwmm,

0 dBm: &

-10 dBm: “lulﬂ

-20 dBm ‘
! J

-30 dBm

At
-40 dBm:

bl Al At

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |

ML 1 5.791394 GHz
5.7752498 GHz
5.7946304 GHz

9.60 dém
1.71 dém
1.23 dBm

T1 1
T2 1

Oce Bw

19.380619381 MHz

11AX20MIMO_Ant1_5785

Spectrum

(%)

Ref Level 30,00 dém Offset 1551 dB & RBW 500 kHz

= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

10 dBém

10.36 dBm
5.7886760 GHz
19.300699301 MHz

T AP oo o, .,MMMMJ' by oty

0 dBm:

-10 dBm: +

-20 dBm ‘JJ

-30 dBm

7
el ap
-40) dBm

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

10.36 dBm
2.12 dBém
2.90 dBm

5.788676 GHz
5.7752897 GHz
5.7945904 GHz

0CC Bw

19.300699301 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-61 of 131



saronis. FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant2_5785

-10 dBm: .—J;

Spectrum e
Ref Level 30,00 dém Offset 1563 dB & RBW 500 kHz
= ALt 25 dB  SWT 1ms & VBW 2 MHz Mode Sweep
@153 View
M1[1] 10.31 dBm
5.7879570 GHz
20 dB " Occ Bw 19.300699301 MHz
11
10 dém PV P2 RN TN X T R TN BT S
0 dBm:

-20 dBm }IJ-

=30 dBm- <
Www‘mwhm“ bl 5 o
-40) dBm
-50 dém
-60 dBm-
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.787957 GHz 10.31 dBm
T1 1 5.7752897 GHz 2.44 dBm Occ Bw 19.300699301 MHz
T2 1 5.7945904 GHz 2.18 dém
_—
i ] [T ]
L JU J -
Dats

11AX20MIMO_Ant3_5785

Spectrum

(%)

Ref Level 30,00 dém Offset 1558 dB & RBW 500 kHz
= ALt 25 de SWT 1ms @ VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

il
10 dBém

Occ Bw

11.55 dBm
5.7812440 GHz
19.260739261 MHz

0 dBm:

id
Tfumﬂ VAL Ao L o A B Ll g

PIJ[
-10 dBm-

-20 dBm
J

-30 dBm: {
PINSTER Moo JI“J

-40 dBm:

bt Ay bt )

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value

| Function |

Function Result |

M1 1 5.781244 GHz 11.55 dém
T1 1 5.7753297 GHz 4.23 dBm
T2 1 5.7945904 GHz 2.59 dBm

0CC Bw

19.260739261 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-62 of 131



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant0_5825

Spectrum

&

Ref Level 30,00 dém Offset 1559 dB & RBW 500 kHz
= ALt 25 de SWT 1ms @ VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

Occ Bw

10.07 dBm
5.8222030 GHz
19.300699301 MHz

10 dBém

R TN TR DN

0 dem j(}'

-10 dBm: ‘J’

-20 dBm }J’

-30 dBm: #
PR P Y,

\M‘\"-M”., S A

-40 dBm:

-50 dBm

-60 dBm:

CF 5.825 GHz 1001 pts

Span 40.0 MHz

Marker

X-value | Y-value |

Function |

Function Result |

Type | Ref | Trc |

ML 1 5.822203 GHz
5.8152897 GHz
5.8345904 GHz

10.07 dém
1.48 dém
2.60 dBm

T1 1
T2 1

Oce Bw

19.300699301 MHz

14:45:14

11AX20MIMO_Ant1_5825

Spectrum

(%)

Ref Level 30,00 dém Offset 15.57 dB & RBW G500 kHz
= ALt 25 de SWT 1ms @ VBW 2 MHz

Mode Sweep

@153 View

M1[1]

20 dB
M1
L 3

Occ Bw

9.81 dBm)
5.8261190 GHz
19.260739261 MHz

10 dBém

kb o b i A AL g
iy

IF'},\NW ST T T ;w""w i

0 dBm: "J,

-10 dBm -

-20 dBm

-30 dBm i

iy, Hhsetdosiresth

e T ERSTRRE

-40 dBm:

-50 dBm

-60 dBm:

CF 5.825 GHz 1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |

Function |

Function Result |

9.81 dBm
2.72 dBm
3.18 dBm

M1 1
T1 1
T2 1

5.826119 GHz
5£.8153297 GHz
5.8345904 GHz

0CC Bw

19.260739261 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-63 of 131



saronis. FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant2_5825

Spectrum

= ALt

&

25 de SWT 1ms @&

Ref Level 30,00 dém Offset 1573 dB & RBW 500 kHz

VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

M1
h 4
A

Occ Bw

10.76 dBm
5.8259990 GHz
19.300699301 MHz

Bj,huhhr\h AT

T Ty

TN Ty

0 dBm:

-10 dBm:

/

/

-20 dBm

/

-30 dBm

byt r AL
-40 dBm-

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

T1
T2

Type | Ref | Trc |
ML 1

1
1

5.825999 GHz
5.8153297 GHz
5.8346304 GHz

10.76 dBm
3.48 dém
3.25 dBém

Oce Bw

19.300699301 MHz

11AX20MIMO_Ant3_5825

Spectrum

= ALt

(%)

25 de SWT 1ms @&

Ref Level 30,00 dém Offset 1571 dB & RBW 500 kHz

VBW 2 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

‘_Cf,u. Bw

11.37 dBm
5.8285960 GHz
19.260739261 MHz

0 dBm:

A Feriafi |

A

v
TR G TR A‘M’g

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1
T1
T2

1
1
1

5.828596 GHz
5£.8153297 GHz
5.8345904 GHz

11.37 dBm
3.25 dBm
3.96 dBm

0CC Bw

19.260739261 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-64 of 131



s=amranas. FCC RF Test Report Report No. : FR332121B

11AX40MIMO_Ant0_5190

Spectrum e

Ref Level 30,00 dém Offset 16.33 dB & RBW 1 MHz
lo Att 25 dB_ SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View

M1[1] 10.32 dBm
5.1968730 GHz,

20 dB ”ULL Bw 37.882117882 MHz

10 dBém

¥
bl At o T T TREW TN N

0 dBm:

-10 dem
-20 dBm "H L‘

) )rr .
-30 dem !
e VPR T | XITYTC PP T
40 dem

-50 dBm

-60 dBm:

CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5196873 GHz 10.32 dBm
T1 1 5.1710589 GHz 3.73 dém Occ Bw 37.882117882 MHz
T2 1 5.2089411 GHz 3.77 dém

1 J [ EEEEER ]

15:37:40

11AX40MIMO_Antl1_5190

Spectrum A

Ref Level 30,00 dém Offset 16.26 dB & RBW 1 MHz
lo Att 25 dB_ SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View

M1[1] 9.74 dBm
5.1987110 GHz,

20 dB Occ Bw 38.041958042 MHz
A1

10 dBém

o

LEPYN FESTTFIEIT PP WWMWW e

0 dBm: -

|
N

-10 dBm: }J

-20 dBm 1

j \
-30 dBm
sl e JJ P foi o hasl b
-40 dBm-

-50 dBm

-60 dBm:

CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.198711 GHz 5.74 dém
T1 1 5.170979 GHz 3.99 dem Occ Bw 38.041958042 MHz
T2 1 5.209021 GHz 4.22 dem

v S —
J REREEEE ]

15:38:32

Sporton International Inc. (Kunshan) Page Number : A2-65 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11AX40MIMO_Ant2_5190

Spectrum

= ALt

&

SWT 1ms @&

Ref Level 30,00 dém Offset 1643 dB & RBW 1 MHz
25 dB

VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw
M

11.02 dBm
5.1977520 GHz
37.882117882 MHz

'.[(uw TR

TuAdb Ml

CATITIERE 8 BRIV R O

0 dBm:

-10 dBm:

-20 dBm

=30 dBm

-40 dBm:

BOR PR RS

.;N-M....J\,,f R IETPEN AT

-50 dBm

-60 dBm:

CF 5.19 GHz

1001 pts

Span 80.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

T1
T2

Type | Ref | Trc |
ML 1

1
1

5.197752 GHz
5.17105B89 GHz
5.2089411 GHz

11.02 dém
5.01 dém
3.89 d8m

Oce Bw

37.882117882 MHz

11AX40MIMO_Ant3_5190

Spectrum

= ALt

(%)

SWT 1ms @&

Ref Level 30,00 dém Offset 16.39 dB & RBW 1 MHz
25 dB

VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

Occ Bw

10.92 dBm
5.2056640 GHz
37.882117882 MHz

0 dBm:

Y M N

Yl bore i

NN SR AT

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

rihpdp Al g lg

[ "R IS

-50 dBm

-60 dBm:

CF 5.19 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1
T1
T2

1

5.205664 GHz
5.1710589 GHz
5.2089411 GHz

10.92 dBm
4.31 dBm
4.28 dBm

0CC Bw

37.882117882 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-66 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX40MIMO_Ant0_5230

Spectrum

&

Ref Level 30,00 dém Offset 16.32 dB & RBW 1 MHz

= ALt 25 de SWT 1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

o A A Asdyfienl]],

Fkdnd

o o

oA

w2

15.56 dBm
5.2373530 GHz
38.041958042 MHz

10 dBém

0 dBm:

-10 dBm:

oY

i

-40 dBm:

-50 dBm

-60 dBm:

CF 5.23 GHz 1001 pts

Span 80.0 MHz

Marker

X-value | Y-value |

Function |

Function Result |

Type | Ref | Trc |

ML 1 15.56 dBm
8.19 dBm
8.77 dém

5.237353 GHz
5.210979 GHz
5.249021 GHz

T1
T2

1
1

Oce Bw

38.041958042 MHz

11AX40MIMO_Ant1_5230

Spectrum

(%)

Ref Level 30,00 dém Offset 16.32 dB & RBW 1 MHz
= ALt 25 de SWT 1 ms @ VBW 3 MHz

Mode Sweep

@153 View

M1[1]

20 dB

,umﬁlwu»'u

il bl

byttt

Occ Bw

bt byl s

ell

14.99 dBm
5.2256040 GHz
38.041958042 MHz

10 dBém

0 dem
j

-10 dBm: /

-40 dBm:

-50 dBm

-60 dBm:

CF 5.23 GHz 1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |

Function |

Function Result |

M1 1
T1 1
T2

14.99 dBm
9.09 dBm
8.92 dBm

5.225604 GHz
5.210979 GHz
5.249021 GHz

0CC Bw

38.041958042 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-67 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX40MIMO_Ant2_5230

Spectrum

&

= ALt 25 de SWT

Ref Level 30,00 dém Offset 1663 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

a ur\1
CC B
Tk

L T L ) b2

16.10 dBm
5.2423080 GHz
38.041958042 MHz

10 dBém J(]
0 dBm:

-10 dBm: rr

R

il

-40 dBm:

-50 dBm

-60 dBm:

CF 5.23 GHz

1001 pts

Span 80.0 MHz

Marker
X-value

| Y-value |

Function |

Function Result |

Type | Ref | Trc |

ML 1 5.242308 GHz
5.210979 GHz
5.249021 GHz

T1 1
T2 1

16.10 dBm
8.95 dém
8.76 dBm

Oce Bw

38.041958042 MHz

11AX40MIMO_Ant3_5230

Spectrum

(%)

= ALt 25 de SWT

Ref Level 30,00 dém Offset 16.60 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

M1[1]

20 dB

T

p1
Occ By

Ittty 2

16.04 dBm
5.2409490 GHz
38.041958042 MHz

10 dBém

0 dBm: Hl

-10 dBm: },

-40 dBm:

-50 dBm

-60 dBm:

CF 5.23 GHz

1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value

| Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.240949 GHz
5.210979 GHz
5.249021 GHz

16.04 dBm
10.10 dBém
8.51 dBm

0CC Bw

38.041958042 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-68 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX40MIMO_Ant0_5755

Spectrum

&

= ALt 25 d

B SWT

Ref Level 30,00 dém Offset 1523 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

M1

h
A T

Occ Bw

11.65 dBm
5.7566780 GHz
37.882117882 MHz

\L P e

h j‘W"““{.

ST NPTV P

0 dBm:

-10 dBm:

(
[~
e

-20 dBm

-30 dBm
il i banseb g

grf"

el ok v st s o

-40 dBm:

-50 dBm

-60 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.756678 GHz
5.735979 GHz
5.7738611 GHz

11.65 dBm
5.07 dém
5.04 d8m

Oce Bw

37.882117882 MHz

11AX40MIMO_Antl1_5755

Spectrum

(%)

= ALt

25 dB

SWT

Ref Level 30,00 dBm Offset 15.17 dB & RBW 1 MHz
1ms @ VBW 3 MHz

Mode Sweep

@153 View

M1[1]

20 dB

10 dBém

q

CC Bw

11.41 dBm
5.7630720 GHz
37.962037962 MHz

0 dBm:

pEy P v

T

-10 dBm:

-20 dBm

-30 dBm:

[T T il

Mg ip s s i duud,

-40 dBm:

-50 dBm

-60 dBm:

CF 5.755 GHz

1001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.763072 GHz
5.735979 GHz
5.7739411 GHz

11.41 dBm
4.71 dBm
5.20 dBm

0CC Bw

37.962037962 MHz

15:48:21

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-69 of 131



s=amranas. FCC RF Test Report Report No. : FR332121B

11AX40MIMO_Ant2_5755

Spectrum e

Ref Level 30,00 dém Offset 1526 dB & RBW 1 MHz
lo Att 25 dB_ SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View

M1[1] 11.81 dBm
5.7518030 GHz,
Occ Bw 37.962037962 MHz

AR !:»«wt_ T e CE e

20 dB

10 dBém

=
b

0 dBm:

-10 dBm:

-20 dBm

=
RP:E":\__L_

-30 dBm:
byt itk ol

-40 dBm:

™ SRR AP

-50 dBm

-60 dBm:

CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5751803 GHz 11.81 dBm
T1 1 5.735979 GHz 4.47 dém Occ Bw 37.962037962 MHz
T2 1 5.7739411 GHz 6.31 dém

1 J QnRi e

15:47:31

11AX40MIMO_Ant3_5755

Spectrum A

Ref Level 30,00 dém Offset 1521 dB & RBW 1 MHz
lo Att 25 dB_ SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View

M1[1] 12.43 dBm
5.7472480 GHz,
1 Occ Bw 37.962037962 MHz

20 dB

10 dBm o y S e
]

0 dBm:

-10 dBm:

-20 dBm

230 dem
bk bl o] L TRCTSRTRTS PRI

-40 dBm:

-50 dBm

-60 dBm:

CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.747248 GHz 12.43 dBm
T1 1 5.735979 GHz 4.52 dem Occ Bw 37.962037962 MHz
T2 1 5.7739411 GHz 4.92 dem

v S —
J [ | EEREREC ]

15:48:48

Sporton International Inc. (Kunshan) Page Number : A2-70 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX40MIMO_Ant0_5795

Spectrum

&

= ALt

25 dB

SWT

Ref Level 30,00 dém Offset 15.64 dB & RBW 1 MHz
1ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

10 dBém

St

M1[1]

Occ Bw

11.73 dBm
5.7964390 GHz
37.882117882 MHz

0 dBm:

-10 dBm:

-20 dBm

<30 dBm

A Y WP

R LTI IF M e RS

-40 dBm:

-50 dBm

-60 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.796439 GHz
5.775979 GHz
5.8138611 GHz

11.73 dém
4.91 dém
6.37 dBm

Oce Bw

37.882117882 MHz

15:50:37

11AX40MIMO_Antl1_5795

Spectrum

(%)

= ALt

25 dB

SWT

Ref Level 30,00 dém Offset 1550 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

10 dBém

0 dBm:

Occ Bw

12.76 dBm
5.7906840 GHz
37.962037962 MHz

-10 dBm:

-20 dBm

=30 dBm:

S P RS

-40 dBm:

-50 dBm

-60 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
T1 1
T2 1

5.790684 GHz
5.775979 GHz
5.8139411 GHz

12.76 dBm
6.70 dBm
4.72 dBm

0CC Bw

37.962037962 MHz

15:51:47

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number © A2-71 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX40MIMO_Ant2_5795

Spectrum

&

= ALt 25 dB

SWT

Ref Level 30,00 dém Offset 1572 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

M1

Occ Bw

12.26 dBm
5.7844510 GHz
38.041958042 MHz

10 dBém

o T

AT

0 dBm:

-10 dBm:

-20 dBm

-40 dBm:

-50 dBm

-60 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker

X-value |

Y-value

Function |

Function Result |

Type | Ref | Trc |
ML 1

T1 1
T2 1

5.784451 GHz
5.7758991 GHz
5.8139411 GHz

12.26 dém
7.49 dém
6.21 d8m

Oce Bw

38.041958042 MHz

11AX40MIMO_Ant3_5795

Spectrum

(%)

= ALt 25 dB

SWT

Ref Level 30,00 dém Offset 1569 dB & RBW 1 MHz
1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

M1

Occ Bw

13.01 dBm
5.7902050 GHz
38.041958042 MHz

10 dBém

0 dBm:

[y
&l

|
e O et

-10 dBm:

-20 dBm

IR i v

o TUT TPy T ST ERPT AT

-40 dBm:

-50 dBm

-60 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value

Function |

Function Result |

M1 1
T1 1
T2 1

5.790205 GHz
5.7758991 GHz
5.8139411 GHz

13.01 dBém
7.44 dBm
5.41 dBm

0CC Bw

38.041958042 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-72 of 131



saronis. FCC RF Test Report

Report No. : FR332121B

11AX80MIMO_Ant0_5210

Spectrum

&

Ref Level 30,00 dém Offset 16.37 dB & RBW 2 MHz

= ALt 25 dB  SWT 1ms & VBW 10 MHz Mode Swesp

@153 View

M1[1]

20 dB

Occ Bw

M1
10 dBém

9.02 dBm),
5.213040 GHz
77.842157842 MHz

b bbb ALY

0 dBm:

-10 dBm: r

-20 dBm

-40 dBm:

RPT

-50 dBm

-60 dBm:

CF 5.21 GHz 1001 pts

Span 160.0 MHz

Marker

X-value

Y-value

Function

Function Result

Type | Ref | Trc |
ML 1

T1
T2

1
1

5.21304 GHz
5.171159 GHz
5.249001 GHz

9.02 dém

3.70 dém
3.87 dBm

Oce Bw

77.842157842 MHz

11AX80MIMO_Antl1_5210

Spectrum

(%)

Ref Level 30,00 dém Offset 16.25 dB & RBW 2 MHz

= ALt

25 dB

SWT 1ms @&

VBW 10 MHz

Mode Swesp

@153 View

20 dB

M1[1]

10 dBém

M1

Occ Bw

9.42 dBm)
5.215910 GHz
17.522477522 MHz

0 dBm:

bbbt

T

b i)

Mgty

-10 dBm:

-20 dBm

et

-40 dBm:

Wit e

Mot el

-50 dBm

-60 dBm:

CF 5.21 GHz

1001 pts

Span 160.0 MHz

Marker
Type \ Ref

f | Tre |

X-value |

Y-value

Function

Function Result |

M1
T1
T2

1
1

5.21591 GHz
5.171319 GHz
5.248841 GHz

9.42 dBm
2.21 dBm
4.92 dBm

0CC Bw

77.522477522 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-73 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX80MIMO_Ant2_5210
Spectrum e
Ref Level 30,00 dém Offset 1633 dB & RBW 2 MHz
lo Att 25 dB SWT 1ms @ VBW 10 MHz _Mode Sweep
@153 View
M1[1] 9.16 dBm
5.202810 GHz
2048 Occ Bw 77.842157842 MHz
M1
10 dBm 5
FAM onsvbyombrs st g ol A bk W"\T
0 dBm / \
-10 dBm- V[ ul
-20 dBm IH T
d {h\
PRty i = TV TR AT e
-40 dBm-
-50 dBm
-60 dBm:
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.20281 GHz 9.16 dém
T1 1 5.171159 GHz 4.08 dém Occ Bw 77.842157842 MHz
T2 1 5.249001 GHz 4.50 deém
- e ——
L 1 J [ CEEEERE ]
Date: 14.AFR. 15:58:57
11AX80MIMO_Ant3_5210
Spectrum A
Ref Level 30,00 dém Offset 1633 dB & RBW 2 MHz
lo Att 25 dB SWT 1ms @ VBW 10 MHz _Mode Sweep
@153 View
M1[1] 10.42 dBm
5.199450 GHz
2048 " Occ Bw 77.842157842 MHz
10 dBm T
TF'MF WO TF WY LEnO WS
0 dBm /
-10 dBm- ]
-20 dBm -
[P — }
Ty T AT T
-40 dBm-
-50 dBm
-60 dBm:
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.19945 GHz 10.42 dBm
T1 1 5.171159 GHz 3.13 dém Occ Bw 77.842157842 MHz
T2 1 5.249001 GHz 3.20 dem
- —_—
L JL J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-74 of 131



SPORTON LAB.

FCC RF Test Report Report No. : FR332121B

11AX80MIMO_Ant0_5775

Spectrum
Ref Level 30,00 dém Offset 1540 dB & RBW 2 MHz

&

lo Att 25 dB  SWT 1ms @ VBW 10 MHz Mode Sweep
(@153 View
M1[1] 11,00 dBm
5.741590 GHz
20 dbi . Occ Bw 77.522477522 MHZ
10 dsm e i q
rh.u LT [T NI ETRTT L TR
0 dBm ] \

! \

-20 dBm
B J/ W’h FTIRORTEY PP
-40 dBm-
-50 dBm
-60 dBm:
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.74159 GHz 11.00 dBm
T1 1 5.736159 GHz 6.67 dém Occ Bw 77.522477522 MHz
T2 1 5.813681 GHz 5.22 dém
L Jjl J [ CEEEERE ]
Date: 14.AFR. 16:01:29
11AX80MIMO_Antl_5775
Spectrum A
Ref Level 30,00 dém Offset 1537 dB & RBW 2 MHz
lo Att 25 dB SWT 1ms @ VBW 10 MHz _Mode Sweep
@153 View
M1[1] 12.11 dBm
5.765090 GHz
2048 M1 Occ Bw 77.682317682 MHz
Y .
10 dém ‘\w”'“ \ETPPATEY LV P T ] NN FERTTC R Y B uh.].\umum&«ﬂ
0 dBm f
-10 dBm- H lLH
-20 dBm T
|
m L.,
i, S e b s
-40 dBm-
-50 dBm
-60 dBm:
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.76509 GHz 12.11 dBm
T1 1 5.736159 GHz 4.91 dem Occ Bw 77.682317682 MHz
T2 1 5.813841 GHz 6.32 dem
- —_—
L JL J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-75 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX80MIMO_Ant2_5775

Spectrum e
Ref Level 30,00 dém Offset 1547 dB & RBW 2 MHz
lo Att 25 dB  SWT 1ms @ VBW 10 MHz Mode Swesp
@153 View
M1[1] 12,36 dBm
5.759340 GHz
2048 1 Occ Bw 77.522477522 MHZ
10dBm fmmmhwu‘ } BT T e s Sy AT
0 dBm \
-10 dBm- er .1\
-20 dBm L
SR e e o T
-40 dBm-
-50 dBm
-60 dBm:
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.75934 GHz 12.36 dBm
T1 1 5.736159 GHz 5.65 dBm Occ Bw 77.522477522 MHz
T2 1 5.813681 GHz 5.18 dBm
L 1 J AR e
Date: 14.AFR. 16
11AX80MIMO_Ant3_5775
Spectrum A
Ref Level 30,00 dém Offset 1540 dB & RBW 2 MHz
lo Att 25 dB  SWT 1ms @ VBW 10 MHz Mode Swesp
@153 View
M1[1] 12,10 dBm
5.780590 GHz
2048 w1 occBw 77.522477522 MHZ
. Y
10 dBém g brpmbeh i

0 dBm: f"

AP T B

[

-20 dBm T
Al [ RO
iR AR i
-40 dBm-
-50 dBm
-60 dBm:
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.78059 GHz 12.10 dBm
T1 1 5.736159 GHz 6.31 deém Occ Bw 77.522477522 MHz
T2 1 5.813681 GHz 6.66 dem
~r —_—
L JL J Qi wa

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number 1 A2-76 of 131



oo ss. FCC RF Test Report Report No. : FR332121B

Min emission bandwidth

Test Result B4

TestMode Antenna | Freq(MHz) | 6dB EBW [MHz] FL[MHZ] FH[MHz] LimitfMHz] | Verdict
Ant0 5745 16.32 5736.80 5753.12 0.5 PASS
Antl 5745 16.40 5736.76 5753.16 0.5 PASS
Ant2 5745 16.40 5736.76 5753.16 0.5 PASS
Ant3 5745 16.36 5736.80 5753.16 0.5 PASS
Ant0 5785 16.40 5776.76 5793.16 0.5 PASS
Antl 5785 16.36 5776.80 5793.16 0.5 PASS
11A-CDD

Ant2 5785 16.40 5776.76 5793.16 0.5 PASS
Ant3 5785 16.40 5776.76 5793.16 0.5 PASS
Ant0 5825 16.36 5816.80 5833.16 0.5 PASS
Antl 5825 16.36 5816.80 5833.16 0.5 PASS
Ant2 5825 16.36 5816.80 5833.16 0.5 PASS
Ant3 5825 16.40 5816.76 5833.16 0.5 PASS
Ant0 5745 19.04 5735.44 5754.48 0.5 PASS
Antl 5745 19.00 5735.44 5754.44 0.5 PASS
Ant2 5745 19.00 5735.52 5754.52 0.5 PASS
Ant3 5745 19.00 5735.44 5754.44 0.5 PASS
Ant0 5785 19.04 5775.44 5794.48 0.5 PASS
Antl 5785 19.04 5775.44 5794.48 0.5 PASS

11AX20MIMO
Ant2 5785 19.00 5775.48 5794.48 0.5 PASS
Ant3 5785 19.04 5775.44 5794.48 0.5 PASS
Ant0 5825 19.00 5815.48 5834.48 0.5 PASS
Antl 5825 18.96 5815.48 5834.44 0.5 PASS
Ant2 5825 19.04 5815.44 5834.48 0.5 PASS
Ant3 5825 19.00 5815.44 5834.44 0.5 PASS
Ant0 5755 37.84 5736.04 5773.88 0.5 PASS
Antl 5755 37.84 5736.04 5773.88 0.5 PASS
Ant2 5755 37.92 5735.96 5773.88 0.5 PASS
Ant3 5755 37.76 5736.12 5773.88 0.5 PASS

11AX40MIMO
Ant0 5795 38.00 5775.96 5813.96 0.5 PASS
Antl 5795 37.76 5776.12 5813.88 0.5 PASS
Ant2 5795 38.00 5775.96 5813.96 0.5 PASS
Ant3 5795 37.68 5776.12 5813.80 0.5 PASS
Ant0 5775 77.92 5735.96 5813.88 0.5 PASS
Antl 5775 77.60 5736.12 5813.72 0.5 PASS

11AX80MIMO
Ant2 5775 77.76 5736.12 5813.88 0.5 PASS
Ant3 5775 77.60 5736.12 5813.72 0.5 PASS

Sporton International Inc. (Kunshan) Page Number 1 A2-77 of 131

TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

Test Graphs B4

11A-CDD_Ant0_5745

(®)

Spectrum
Ref Level 30,00 dBm Offset 15.25 dB & RBW 100 kHz
lo At 25d8  SWT 1ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
Mi[1] ~4.73 dBm|
5.7368000 GHz
2048 m2[1] 0.51 dBm
5.7474800 GHz
10 dem
M2
0 dem ot T
01 6510 dBm h! I ,.ww‘mjl bao gl
-10 dem L - \“
-20 dBm i o
-30 dBm JJ‘)IJ \’\‘ﬂ_‘\
40 dBm v b
WY T TR SIETEE L SPNTTVETR
-50 dBm
-60 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 5.7368 GHz -4.73 dBm
[ 1 5.74748 GHz -0.51 dBm
D3| M1 1 16.32 MHz 0.05 de
L JL J ARRRRRED e
Date: 14.APR. 13
11A-CDD_Antl_5745
Spectrum ?
Ref Level 30,00 dBm Offset 15.21 dB & RBW 100 kHz
lo At 25d8  SWT 1ms @ VBW 300 kHz  Mode Sweep
@ 1Pk View
Mi[1] “6.77 dBm)
5.7367600 GHz
2048 m2[1] 0.93 dBm
5.7399600 GHz
10 dem
M2
0dem w1 ™
fa W#\MN"'JMML‘-MM,
D1 6,930 dam T s “']"‘W' ' .
-10 dBm: f \11
-20 dBm /./“Pf “h
-30 dBm N\'
40 dBm /ﬂj Lt
NPNTRTII PRI eal ] s g4
-50 dBm
-60 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | ¥-value | Function | Function Result |
M1 1 5.73676 GHz -6.77 dBm
[ 1 .73996 GHz -0.93 dBm
D3| M1 1 16.4 MHz -0.07 d&
L J J A
Dat 13:44:48

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-78 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5745

Spectrum

&

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1527 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

M2[1]

-5.93 dBm
5.7367600 GHz
0.40 dBm)
5.7386800 GHz

10 dBém

0 dBm:

D1 -6.400d

B

-
N [T e Yo vy =
I I

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

ot o oo g

AP

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.73676 GHz
5.73B68 GHz
16.4 MHz

-5.93 dém
-0.40 dBm
-0.33 dB

13:46:03

11A-CDD_Ant3_5745

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1524 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

M1[1]

20 dB

M2[1]

-3.86 dBm
5.7368000 GHz
0.04 dBm)
5.7399600 GHz

10 dBém

0 dBm:

M2

D1 -6.040d

I

X
MMMM"J'U--JM-‘JW-JUP-‘\ [

B

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

PR I N TR

[ bl sk Y

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc

X-value | Y-value | _Function |

Function Result |

M1 1

-3.86 dBm
-0.04 dém
-1.58 dB

5.7368 GHz
5.73996 GHz
16.36 MHz

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number © A2-79 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant0_5785

Spectrum

&

= ALt 25 dB

Ref Level 30,00 dém Offset 15.57 dB & RBW 100 kHz
SWT

1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-4.09 dBm)
5.7767600 GHz
1.49 dBm)
5.7824800 GHz

M2

0 dBm:
D1 4510
-10 dBm:

o

i

-ML\MBJWM%

-20 dBm

-30 dBm

-40 dBm

Py

Mt

-50 dBm

-60 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.77676 GHz
5.78248 GHz
16.4 MHz

-4.09 dBm
1.49 dém
0.73 dB

11A-CDD_Antl_5785

Spectrum

(%)

= ALt 25 dB

Ref Level 30,00 dém Offset 1551 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-2.88 dBm
5.7768000 GHz
2.34 dBm)
5.7899600 GHz

0 dBm:

b =

D1 -3.660 d

-10 dBm:

B

i 1
N T, P ] Y P

;
o

-20 dBm

-30 dBm

-40 dBm:

s oo|

e

A AP i

-50 dBm

-60 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1

-2.88 dém
2.34 dBm
-0.38 dB

£.7768 GHz
5.78996 GHz
16.36 MHz

) [CTTTET )

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-80 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5785

Spectrum

&

Ref Level 30,00 dém Offset 1563 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

M1[1]

20 dB

M2[1]

10 dBém

-2.99 dBm
5.7767600 GHz
2.90 dBm)
5.7924800 GHz

M1y
0 dBm: o

D1 -3.100 dBmr

-10 dBm:

-20 dBm

-30 dBm 7

-40 dEm:
D i

bl P A et IR A

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker

Function Result |

Type | Ref | Trc | X-value | Y-value | Function
ML 1 5.77676 GHz -2.99 dBm
[ 1 5.79248 GHz 2.50 dBm
D3| M1 1 16.4 MHz 0.21 de

11A-CDD_Ant3_5785

Spectrum

(%)

Ref Level 30,00 dém Offset 1558 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

M1[1]

20 dB

M2[1]

-2.70 dBm
5.7767600 GHz
2.89 dBm)
5.7786800 GHz

10 dim .
0 dem B G i\ GO Y e Tl Lﬂb«m&
D1 -3.110 dBm 1 ;

-10 dBm: )/

b

-20 dBm J/,

-30 dBm: -

~

\,

-40 dBm-
s AN Rt

Ao s et forlo

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1 5.77676 GHz -2.70 dém
M2 1 5.77868 GHz 2.89 dBm
D3 M1 1 16.4 MHz 0.24 d8

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-81 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant0_5825

&

Spectrum
Ref Level 30,00 dém Offset 1559 dB & RBW 100 kHz
lo At 25 dB SWT 1ms @ VBW 300 khz__ Mode Sweep
® 1Pk View
M1[1] ~4.14 dBm
5.8168000 GHz,
2048 M2[1] 0.53 dBm
5.8187200 GHZ,
10 dBm
-
0dBm 1
. L T T ST P MRS VPN S POV |
D1 -5.470 dam i i
-10 dem :
7 [
-20 dBm "/N £ L"‘u\
-30 dBm / 'L\‘\
-40 dBm 4
et oot RTINS
-50 dBm
-60 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.8168 GHz -4.14 dBm
Mz 1 5.81872 GHz 0.53 dém
D3| M1 1 16.36 MHz -1.31 d8
L Jjl J [ CEEEERE ]
Date: 14.AFR. 13:55:59
11A-CDD_Antl_5825
Spectrum A
Ref Level 30,00 dém Offset 1557 dB & RBW 100 kHz
lo At 25 dB SWT 1ms @ VBW 300 khz__ Mode Sweep
® 1Pk View
M1[1] -4.37 dBm
5.8168000 GHz,
2048 M2[1] 0.10 dBm
5.8237200 GHZ,
10 dBm
M2
0 dBm i +
houd wlpirbets, [mlaaatos i it sl 2
D1 -5.900 dBrm [‘""“'“ Lt
-10 dBm- i \11
J
-20 dBm v e
i \W
-30 dBm H‘//\ ‘\"1
~40 dBm : \
= - At
-50 dBm
-60 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.8168 GHz -4.37 dBm
M2 1 5.82372 GHz 0.10 deém
D3| M1 1 16.36 MHz -0.92 de
L )j J Qi wa

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-82 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11A-CDD_Ant2_5825

&

Spectrum
Ref Level 30,00 dém Offset 1573 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View
M1[1] -3.17 dBm)
5.8168000 GHz
20 dBy mM2[1] 0.98 dBm
5.8299600 GHz
10 dBém
M2
0 dBm -

D1 -5.020 dem

v
;‘wam (D L e e o v o

-10 dBm: J

-20 dBm ,PJ;,

-30 dBm ij
45 dem - \
L S s ZTNENST M pa—
-50 dém
-60 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
ML 1 5.8168 GHz -3.17 dBm
[ 1 5.82996 GHz 0.58 dBm
D3| M1 1 16.36 MHz -1.34 d8
L )i ] [ CEREERE ]
Dats: 14.APR. 13:58:37
11A-CDD_Ant3_5825
Spectrum A
Ref Level 30,00 dém Offset 1571 dB & RBW 100 kHz
lo At 25 B SWT 1ms @ VBW 300 khz__ Mode Sweep
@ 1Pk View
Mi[1] ~4.57 dBm|
5.8167600 GHz
2048 M2[1] 1.28 dBm)
5.8187200 GHz
10 dBm
M2
0 dBm } A,\quqw (2 Y PUR S P T B P
D1 -4.720 dam i - | MA\ R Nq%
-10 dBm- ] I
fi i
-20 dem })M,"' u\"‘-ﬁ“l\
-30 dBm J[/ \\
-40 dBm- F
s Y PIRT [yt pogafl, oo
-50 dém
-60 dBm:
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.81676 GHz -4.57 dBm
[ 1 .81872 GHz 1.28 dBm
D3| M1 1 16.4 MHz 0.75 de
L )il ) [ [ CEEERRE ]

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number : A2-83 of 131



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant0_5745

Spectrum

&

= ALt 25 dB

1ms @&

Ref Level 30,00 dém Offset 1525 dB & RBW 100 kHz
SWT

VBW 300 kHz  Mode

Sweep

® 1Pk View

20 dB

M1[1]

M2[1]

-5.09 dBm
5.7354400 GHz
0.53 dBm)
5.7462000 GHz

10 dBém

M2

0 dBm:

D1 -5.470d

‘fu\: | i

[Tty

Muﬂmmr\wu

B

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

i b A Mk

N R

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.73544 GHz
5.7462 GHz
19.04 MHz

-5.09 dém
0.53 dém
0.14 dB

11AX20MIMO_Antl1_5745

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB

1ms @&

Offset 1521 dB & RBW 100 kHz
SWT

VBW 300 kHz  Mode

Sweep

® 1Pk View

20 dB

M1[1]

M2[1]

-4.83 dBm
5.7354400 GHz
0.61 dBm)
3.7474400 GHz

10 dBém

0 dBm:

Mz

D1 -5.390d

Yeorefan Nl

P T o Y o

=t

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

AP AR L bt A

[Lonrsvgm gt

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value |

Y-value |

Function |

Function Result |

M1 1
M2 1
D3 M1 1

5.73544 GHz
5.74744 GHz
19.0 MHz

-4.83 dém
0.61 dém
-0.11 d8

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

1 A2-84 of 131



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant2_5745

Spectrum

&

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1527 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-4.22 dBm
5.7355200 GHz

1.13 dBrr

5.7436800 GHz

0 dBm:

D1

-4.870 dE

T " 4
T PN ) S T

e

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

iy 0Nl st

ST N R,

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result

Type | Ref | Trc |
ML 1

m2
D3

1

M1 1

5.73552 GHz
5.74368 GHz
19.0 MHz

-4.22 dBm
1.13 dBém
-0.58 dB

11AX20MIMO_Ant3_5745

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1524 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

M1[1]

20 dB

10 dBém

M2[1]

-4.75 dBm

5.7354400 GH

1.19 dBm)

5.7499200 GH

Z

z

0 dBm:

D1 -4.810

(LR T . Ty e

B J

-10 dBm:

-20 dBm

-30 dBm

-40 dBm:

R N S

Mt Afif oAy

-50 dBm

-60 dBm:

CF 5.745 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result

M1 1

-4.75 dBm
1.19 dBém
0.71 d8

5.73544 GHz
5.74992 GHz
19.0 MHz

14:28:44

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-85 of 131



s=amranas. FCC RF Test Report Report No. : FR332121B

11AX20MIMO_Ant0_5785

Spectrum e

Ref Level 30,00 dém Offset 15.57 dB & RBW 100 kHz

lo At 25 dB SWT 1ms @ VBW 300 kHz  Mode Sweep
(@ 1Fk view
Mi[1] ~4.33 dBm|
5.7754400 GHz
20 dB mM2[1] 1.43 dBm
5.7874800 GHz
10 dBm
V2
0 dBm i b—t T
S ¥ R, Vo N P | P W PN T
D1 -4.570 dem T &

-10 dBm:
/ \

-20 dBm lj \

-30 dBm f 4
) Y
-40 dBm-
i AN .’lpnwwr"‘ [arrpigpbn
-50 dBm
-60 dBm:
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.77544 GHz -4.33 dBm
Mz 1 5.78748 GHz 1.43 dBm
D3| M1 1 19.04 MHz 0.39 dB
L 1 J AR e

11AX20MIMO_Ant1_5785

Spectrum A

Ref Level 30,00 dém Offset 1551 dB & RBW 100 kHz
= ALt 25 dB  SWT 1ms @ VBW 300 kHz Mode Sweep
® 1Pk View

M1[1] -3.84 dBm|

5.7754400 GHz,
2048 M2[1] 1.76 dBm)
5.7924800 GHZ,

10 dBém
M2

v | R T
0 dem = T N TN Y e e M,%i

2
:
d

D1 -4.240 dbm

J y

-20 dBm T [\

-30 dBm I‘/r \L

0 dBm v
NELFSROVT, WA ettt Loy

-50 dBm

-60 dBm:

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.77544 GHz -3.84 dBm
M2 1 5.79248 GHz 1.76 dém
D3| M1 1 19.04 MHz -0.12 de

i ) G e

Sporton International Inc. (Kunshan) Page Number : A2-86 of 131
TEL : +86-512-57900158
FCC ID : PJZ2428GN



SPORTON LAB.

FCC RF Test Report

Report No. : FR332121B

11AX20MIMO_Ant2_5785

Spectrum

&

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1563 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-3.50 dBm
5.7754800 GHz

2.35 dB

5.7900000 GHz

Mz

0 dBm:

D1 -3.650 dE

PSP YT T

r )
AT P\ YN

-10 dBm:

-20 dBm

-30 dBm

-40 dBm-
F

AL

-50 dBm

-60 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.77548 GHz
5.79 GHz
19.0 MHz

-3.50 dém
2.35 dém
0.35 dB

11AX20MIMO_Ant3_5785

Spectrum

(%)

Ref Level 30,00 dBm
lo Att 25 dB

Offset 15.58 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-2.32 dBm

5.7754400 GH

2.89 dBm)

5.7837200 GH

Z

z

0 dBm:

M2
N

D1 -3.1104d

i | -
T P [ Ty

B

-10 dBm:

-20 dBm

1&__

-30 dBm

-40 dBm-
Foia N Pee

R AR

-50 dBm

-60 dBm:

CF 5.785 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result

M1 1

-2.32 dém
2.89 dBm
-0.45 dB

5.77544 GHz
5.78372 GHz
19.04 MHz

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-87 of 131



SPORTON LAB.

FCC RF Test Report

Report No.

: FR332121B

11AX20MIMO_Ant0_5825

Spectrum

&

Ref Level 30,00 dBm
lo Att 25 dB

Offset 1559 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-2.09 dBm
5.8154800 GHz
2.18 dBm)
5.8187200 GHz

0 dBm:
D1 -3.820d

-10 dBm:

B

S M N 0 e
|

-20 dBm

-30 dBm

]
7
i

-40 dBm
e At ssosnd A

A A

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
ML 1

m2 1
D3 M1 1

5.81548 GHz
5.81B72 GHz
19.0 MHz

-2.09 dém
2.18 dém
-1.59 dg

14:44:57

11AX20MIMO_Ant1_5825

Spectrum

(%)

= ALt 25 dB

Ref Level 30,00 dém Offset 15.57 dB & RBW 100 kHz

SWT 1ms @ VBW 300 kHz Mode Sweep

® 1Pk View

20 dB

M1[1]

10 dBém

M2[1]

-3.88 dBm
5.8154800 GHz
1.91 dBm)
5.8237200 GHz

0 dBm:

M2

-

D1 -4.090
-10 dBm:

I N I
| AT, T

-20 dBm

-30 dBm

-40 dBm,
A Fopudiarey

g

-50 dBm

-60 dBm:

CF 5.825 GHz

1001 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
M2 1
D3 M1 1

5.81548 GHz
5.82372 GHz
18.96 MHz

-3.88 dém
1.91 dBém
0.50 dB

14:48:10

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : PJZ2428GN

Page Number

: A2-88 of 131





